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T Spurious Emissions DIl | ||| Seurious Emissions
limit Limit Check

q
rfous_UNE_ABS_og2 Line _SPUR{OUS_LINE_ABS_0q2

Line_s Phss - f

30 $B{IiBUs e _Ass 002

o 20 dby

10 - - "
e Ry P s iy

a T }

10 dBm T T T o
‘ |

n
SPURIOUS_LINE_ ABS 002

30 dBm . . | Bl ‘M
o bdsdin "
" " h
-50 .
2.67 GHz 10005 pts 12.5 MHz/ 2.795 GHz
2475 Gz 8004 pts 1 M/ 2316 Gt | g s e
1
2670 GHz 2.690 GHz 100,000 kHz 2.68005 GHz 7.67 dBm -22.33 dB
2475 GHz 2490 GHz 1.000 Mtz 248890 GHz -30.35 dBm -3.33 2690 GHz 2691 GHz 500000 kHz 269008 GHz -21.60 dBm 11560 dB
2,490 GHz 2.495 GHz 1.000 MHz 249479 GHz -21.64 dBm -8.64dB 2691 GHz 2695 GHz 1.000 MHz 269135 GHz -18.19 dBm -8.19dB
235 Gtz 2496 Gz 200,000 kitz 2.49600 GHz -22.92 dBm -9.92 dB 3695 Ghiz I HOGHE 1,000 MHz 2.60705 GHz 21.63 dBm 8.63dB
2.496 GHz 2516 GHz 100,000 kiz 250053 GHz 7.68 dBm ZZ3re 2.710GH: 2795 Ghz 1.000 MHz 2.71023 GHz -32.30 dBm -7.30d8
[ vty DN
06:57:1% 07.06.2021 07:20:08 07.06.2021

TEL : 886-3-327-3456 Page Number 1 A7-380f 121
FAX . 886-3-328-4978



seamancas. FCC RADIO TEST REPORT Report No. : FG133040-02B

FR1 n41 / 20MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

Ref Level 40,00 dBm  Offset 19.80 o5 Mode Auto Sweep saL Ref Level 40.00d8m  Offset 19,0 68 Mode Sweep SGL

Count 100/100 Count 100/100

T Spurious Emissions IRl || 1 Spurious Emissions 1 Avg

Limit Che R

Line _SPURJOUS_INE_ABS_od2 phss
0 30 dBem
0 20
10 l! 10 dBm
, \l o

1

10 B 10 dBon

A TR ML‘N\[HUW ‘L‘I ) I it !L],;ﬂ}nt

| 710 gBm——
= OV I Y L A T|| [
VIR A A U Wl it ¥

50

50

2.67 GHz 10005 pts 12.5 MHz/ 2.795 GHz
2475 GHz 8004 pts. 1 Mbz/ 2 516 GHz

2 Result Summar

3 2670 GHz 2690 GHz 100.000 kHz 2.68944 GHz 22,64 dBm -200.00 dB
2475 GHz 2.490 GHz 1.000 MHz 248813 GHz 2,690 GHz 2691GHz 500.000 kHz 2.69001 GHz -7.36 dBm -200.00 d8
2490 GHz 2495 GHz 1.000 Mtz 2.494 56 GHz 2691 GHz 2695 GHz 1.000 MHz 2.69108 GHz -14.62 dBm -200.00 dB
2495.GHr 249 GHiz 200,000 kttz 249600 GHz 2695 Ghz 27106Hz 1,000 MHz 269563 GHz -23.95 dBm ~200.00 B
2.496 GHz 2516 GHz 100,000 khz 249657 GHz 2710 GHz 2.795 GHz 1.000 MHz 2.71074 GHz -36.00 dBm -200.00 d8

oty N U0 oy . 7

07:00:03 07.06.2021 07:13:31 07.06.2021

Channel power -10dBm > -16.61dBm (PASS)

Reflevel 37.4008m  Offset 193048 ® RBW 5kiz saL
- At 308 ® SWT 100 ms ® VBW 20Kz _ Mode Sweep Count 100/100
30 dBm
H

20

10

0 dBar

10 d8s

20 dBs

iiad’s ST

30 dBor A N + 1

NWWW
40 L SO
e
50 db - Kot s
60 dB . . : :
CF 2,690 25 Ghz 1001 pts 102.0 kHz/ Span 1.02 Mz
2 Result Summa None |
Tx1 (Ref) 500,000 khz -16.61 dBm
Tx Total -16.61 dBm

07:28:01 07.06.2021

TEL : 886-3-327-3456 Page Number T A7-390f 121
FAX . 886-3-328-4978



seamancas. FCC RADIO TEST REPORT Report No. : FG133040-02B

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 19.50 0B

Bl o
Made Auto Sweep.

saL Ref Level 40.00dBm  Ofiset 10,60 0B Mode Auto Sweep set
Count 100/100 Count 100/100
T Spurious Emissions CIErm || | Seurious Emissions
Limit Chec 5]
Line _SPURJOUS_LINE_ABS 02 phss
30
0 20 dbis
10 10
(PRI o WP Ay bbb i 114
0
| \
10 dbm t T -

" |
2A\i8B0s une s ooz |

30 dBm t M N A " MM

W Y PR L
50 N

267 GHz 10005 pts 12.5 M/ 2.795 Gz
7475 GA: 8004 pts 7 WiHz/ ZS16GH | o Sams
|
3 2670 GHz 2,630 GHz 100.000 kHz 268686 GHz 5.79 dBm -24.21

2475 GHz 2.490 GHz 1.000 MHz 2.486 83 GHz 2,690 GHz 2,691 GHz 500,000 kHz 2.69052 GHz -23.52 dBm -13.52d8B

2490 GHz 2495 GHa 1.000 Mitx 249416 GHz 2691 GHz 2,695 GHz 1.000 MHz 2.69101 GHz -20.27 dBm -10.27 dB

2495 GHe 2496 GHz 200000 kHz 249600 GHz 2695 GHz 2710GHz 1.000 Mz 269509 GHz 2227 dBm 9.27d8

2.496 GHz 2516 GHz 100,000 kiz 250057 GHz 2710 GHz 2795 GHz. 1.000 MHz 271023 GHz 33.93 dBm -8.93 dB

ey R * s
07:00:36 07.06.2021

ST
pesty = Vonten
07:18:18 07.08.2021

TEL : 886-3-327-3456 Page Number T A7-400f 121
FAX . 886-3-328-4978




seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 20MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00 dBm  Offset 19.50 0B

Mode Auto Sweep

Ref Level 40.00dBm  Offset 19.80 4B Mode Sweep SGL

Count 100/100
TSpurious Emissians
Tt Chec] - 5]
Line _SPURJoUS_UNE_ABS o2 Phss
30 30 drr
20 r 20
|
10 10 dBm
U [
10 dBrr “ AF 10 dBmr
, § i, 0
2RHe0s_une aes ooz
G l'l\ | \w
E . . PR TP I o I ]
30 dBm ﬂ |‘ l |
; g L e U, | o I o
i o P R TP (N TR
o N A Y . £
-50
2.67 GHz 10005 pts 12.5 MHz/ 2.795 GHz.
2.475 GHz 8004 pts 1 MHz/
2 Result Summar
2670 GH; 2,690 GH: 100,000 kH; 268943 GHz 2138 dBm ~200.00 dB
2475 GHz 2.450 GHz 1.000 Mz 2.49015 GHz -25.53 dBm S Ea0 i e S0t 269001 GHz
2490 GHz 2495 GHz 1.000 Mz 2.49488 GHz -15.59 dBm 2,691 GHz 2,695 GHz 1,000 MHz 2.69136 GHz
2435 Gh 21436 Ghz 200000 ki 243600 GHz “13.79 dBm e e N 269900 GHz
2436 GHz 2516 GHz 100,000 kiz 249654 GHz 22.10 dBm Sna Ll et 271321 GHz

07:01:59 07.06.2021

Ready

07:17:15 07.06.2021

Channel power -10dBm > -16.61dBm (PASS)

Reflevel 37.4008m  Offset 193048 ® RBW 5kiz saL
- Att 3048 & SWT 100ms ® VBW 20 kHz Mode Sweep Count 100/100
30 dBr
H

20

10

0 dBar

10 dB

20 dbe

VAR

30 dBor A N + 1

NWWW
40 VWA, SR
M“""’"\ Lo f
% MWLM g
50 dbe o
60 dBoy 1 T t t
CF 2,690 25 Ghz 1001 pts 102.0 kHz/ Span 1.02 Mz
2 Result Summa None |
Tx1 {Ref) 500,000 kHz -16.61 dBm
Tx Total -16.61 dBm

07:28:01 07.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A7 -410f 121



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 20MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 19.50 0B

Mode Auto Sweep

6L

Count 100/100

T Spurious Emissions

o1
it €
Line _S 5_LINE_ABS_0G2
30
b
10
, el e R T T e LT laT) i,
T
|
10 dbm T

n
SPURIOUS_LINE_ ABS 002

30 dBm %‘n A
™,
50

2.475 GHz 8004 pts 1 MHz/ 2.516 GH

2475 GHz 2490 GHz 1.000 Mtz 2.48953 GHz -27.28 dBm -228 dB

2,490 GHz 2.495 GHz 1.000 MHz 249494 GHz -20.02 dBm -7.02dB

2495 GHe 2496 GHz 200,000 kHz 2.49598 GHz -27.51 dBm -1451 dB

2.496 GHz 2516 GHz 100,000 kifz 250069 GHz 5.62 dBm 2433 dB
O

07:01:13 07.06.2021

anaz

Ref Level 20.00 dBm  Offset 19.80 d8. Meode Auto Sweep s6L
Count 100/100
1 Spurious Emissions
Limit Check
Line _SPURJOUS_LINE_ABS 02
SPORIGUS_UNE_ABS_002
20 dbi
10
ey A kel
¥ e
|
Y %
267 GHz 10005 pts 12.5 M/ 2.795 Gz
2 Result Summa |
2670 GHz 2690 GHz 100.000 kHz 2.67222 GHz 6.70 dBm 3.30 d
2680 GHz 2691 GHz S00.000 kiiz 2.69008 GHz -23.87 dBm 13.87 dB
2691 GHz 2.595 GHz 1.000 Mz 269144 GHz 21.08 dBm 11.08 dB
2695 GHz 2710GHz 1.000 MHz 269501 GHz -23.18 dBm 10.18 dB
2710 GHz 2.795 GHz 1.000 MHz 2.71028 GHz -34.59 dBm 9.69 d
festy & s

07:18:47 07.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A7 - 42 0of 121



seamancas. FCC RADIO TEST REPORT Report No. : FG133040-02B

FR1 n41 / 20MHz / DFT-S OFDM / 256QAM
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

Ref Level 40,00 dBm  Offset 19.80 o5 Mode Auto Sweep saL Ref Level 40.00d8m  Offset 19,80 68 Mode Sweep SGL

Count 100/100 Count 100/100
1 Spurious Emissians XM | | Spurious Emissions 1 Avg
Limit Che - R
Line _SPURJOUS_INE_ABS_od2 phss
30 30 drr
20 - 2 i
10 l i 10 dBm ‘
Il | 0 dBy s
o T
f
10d8m | | l} I 10 dBon .
' |
0 IrA:) 20 dBe '+
SRS LN ABs_002 T h | [:
1 N Ll
i 30 1
30 dBm : : + i i i
NN W] | I [ L
S Lo Il IS S 4 2 e T
L L TSUSE LY B RYLRERWTENPN | AP =
-50
2.67 GHz 10005 pts 12.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts 1 MHz/ 2.516 GHz
2 Result Summar I
2670 GH; 2,690 GH: 100,000 kH; 2.68940 GHz 21.74 dBm ~200.00 dB
2475 GHz 2.450 GHz 1.000 Mz 2.48929 GHz -25.56 dBm 056 dB S Ea0 i e S0t 269002 GHz
2490 GHz 2495 GHz 1.000 MHz 2.49498 GHz -14.29 dBm E 2,601 GHz 2695 GHz 1,000 MHz 2.69104 GHz
2495 GHz 2,496 GHz 200,000 kHz 249599 GHz -13.45 dBm 2695 GHz 2710 GHz 1,000 MHz 269547 GHz
2436 Gz 2516 Gz 100,000 kHz 2.49658 GHz 22.73 dBm st Gt i 271898 GHz

s, U161
rety [ 2 ey

07:02:41 07.06.2021 07:10:05 07.06.2021

Channel power -10dBm > -16dBm (PASS)

Reflevel 37.40dBm  Offset 19.30dB = RBW 5kHz SGL
- Att 3048 ® SWT_ 100 ms ® VBW 20kHz _Mode Sweep Count 100/100

1ACIR 1Ren Avg

30 dBov

AR NWWW.,
M

v

50 ds M i

60 dBmy 1 T T 1
CF 2.690 25 Ghz 1001 pts 102.0 kHz/ Spon 1.02 MHz
2 Result Summar None

Tx1 (Ref) 500000 kHz -16.00 dBm
IxTotal -16.00 dBm

07:30:13  07.06.2021

TEL : 886-3-327-3456 Page Number T A7-430f 121
FAX . 886-3-328-4978



seamancas. FCC RADIO TEST REPORT Report No. : FG133040-02B

FR1 n41 / 20MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

view * e il [ - |
RefLevel 4000dBm  Offset 195000 Made Auto Sweep saL Ref Level 5000 dBm  Offset 19.808 Mode Auto Sweep seL
Caunt 100/100 Count 100/100
T Spurious Emissions CIETmm ||| Spurious Emissions
limit Liniit Check
30 SPORIGUS_UNE_ABS_002
20 20 dfs
10 10
) NIRRT, SITENSINAT AR NR P AV TN it "
| \ 10 d
10 B t t T |
:[\ IRIOH 1] BS, 2 f : !
PURKOUS_LINE_ABS_00.
- / _ | o,
230 dB . . [ ] are \J M
Ll h|
i bl do Ll # |- .
50 .
2.67 GHz 10005 pts 12.5 MHz/ 2.795 GHz
2.475 GHx 8004 pts 1 MHz/ 2.516 GHx 2R
esult Summa I
2670 GHz 2.690 GHz 100,000 kHz 2.67884 GHz 4.00 dBm -26.00 dB
2475 GHz 2490 GHz 1.000 MHz 24%021 GHz -3251 dBm -1.51 d 2690 GHz 2691 GHz 500.000 kitz 269021 GHz -26.50 dBm 1650 dB
2490 Gt 2495 Ghir 1.000 Mz 2.49466 GHz -25.05 dBm -12.05 dB 2891 GHs 2695 GHs 1,000 M 2,691 50 GHz 2247 dBm 12.47 dB
235 Gtz 2496 Gz 200,000 kitz 2.49599 GHz -29.65 dBm -16.65 dB 3695 Ghiz ITI0GHe 11000 MH: 268553 GHz 2550 dBm 1350 4B
2.496 Gtz 2516 GHz 100000 kiz 2.49790 GHz 391 dBm -26.09 dB Rteis 3795 orte 1000 M 271121 GHz 3801 dBm 1301 dB
ety DR o Voo =
07:03:15 07.06.2021

07:05:47 07.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A7 - 44 of 121



seamancas. FCC RADIO TEST REPORT Report No. : FG133040-02B

FR1 n41 /20MHz / CP OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge

. B e =
Ref Level 40.00 dBm  Offset 19.80 dB Made Auto Sweep

saL Ref Level 40.00dBm  OMfset 10,80 dB. Mode Auto Sweep

saL
R Count 100/100
T Spurious Emissions CXETm || 1 Sourious Emissions _
it Chect 7 Limit Check 55
Line _SPURJOUS_LINE_ABS_od2 phes 2 g e SPURIOUS_LINE_ABS_0q2 PSS
30 SPORIGUS_UNE_ABS_002
0 20 dbi
10 10
. s A el o L e o S 11 U e
[
| | |
10 dBm 1 1 1 HI
| e .
2
2P HRBis e, ams ooz i [ \r N
saom—— it LMW Ji 1
NI A TRORY r 7 -
50 .
2.67GHz 10005 pts 25 ML/ 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2.516 GHz 2 Result Summe,
2670 GHz 2690 GHz 100.000 ki 267196 GHz 5.84 dBm 2416 dB
2475 GHz 2.490 GHz 1.000 MHz 2.490 39 GHz -25.73 dBm 2,690 GHz 2,691 GHz 500,000 kHz 2.68007 GHz -20.04 dBm -10.04 dB
2490 GHa 2495 GHz 1.000 Mz 249490 GHz -21.01 dBm 2681 GHz 2695 Ghz 1.000 Mz 2.69105 GHz -17.70 dBm -7.70d8
2495.GHr 249 GHiz 200,000 kttz 249600 GHz -28.61 dBm - 2695 GHz 2710GHz 1.000 MHz 269609 GHz -20.49 dBm 74948
2496 GHz 2516 GHz 100,000 kHz 249718 GHz 4.84 dBm = 2710 GHz 2.795 GHz 1,000 MHz 2.71019 GHz -29.93 dBm 4,93 dB
R 0 oD EE
07:03:48 07.06.2021

07:05:05 07.06.2021

TEL : 886-3-327-3456

Page Number 1 A7 -450f 121
FAX : 886-3-328-4978



seamoncas. FCC RADIO TEST REPOR

T

Report No. : FG133040-02B

FR1 n41 / 40MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 19.80 B Mode Sweep

Ref Level 40.00dBm  Offset 19.30 4B Mode Sweep SGL

st
Count 100/100 Count 100/100
1 Spurious Emisions Thvg
30 30 dr
20 dBm ¢ o
10 | 10 e
| 0.de
i It
Al 10 dBm
(1
1 L
20 4B ]l 1‘1 1 G N'
1
5 il ‘U"M AP “ t
ol il i ] | I {IM }“’lh]
LY r | Fsenton it
b e M e M e Tty o avad o s wor L verch 1
265 GHz 10005 pts 145 MRz/ 2.795 GHz
2475 GHz 8004 pts 1 MHz/ 2536602 || romen S
2650 GHz 2,690 GHz 100.000 kHz 268931 GHz 21.40 dBm -200.00 dB
2475 GHz 2,490 GHz 1.000 MHz 2.49018 GHz -26.07 dBm 2,690 GHz 2691GHz 1.000 MHz 2.69000 GHz -0.79 dBm 200.00 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49465 GHz -14.31 dBm 2691 GHz 2,695 GHz 1.000 MHz 2.69124 GHz -16.71 dBm -200.00 dB
2.495 GHz 2,496 GHz 500.000 kHz 249598 GHz -8.47 dBm 2,695 GHz 2.730 GHz 1.000 MHz 2.69525 GHz -25.30 dBm -200.00 dB
2.496 Ghz 2536 GHz 100.000 kHz 2.49663 GHz 21.75 dBm 2.730 GHz 2.795 GHz 1.000 MHz 2.75474 GHz -39.86 dBm 200.00 dB

08:35:06 07.06.2021

07:48:41 07.06.2021

Channel power -13dBm > -17.78dBm (PASS)

Channel power -10dBm > -18.5dBm (PASS)

Ref Level 37.40dBm  Offset 19.80dB » RBW SkHz Ref Level 37.30dBm  Offset 198008 & RBW 10 khz SGL
- Att 3008 * SWT  100ms & VBW 20kHz Mode Sweep - Att 30d8 & SWT 100ms ® VBW 30 kiz Mode Sweep Count 100/100
1AGR
30 dB 30 dBm——— . . + - A - -

h h

20 20 dBo

10 dBen- 10

048 0dm

10

20 di

Moy,

30 dBo -

— /\,r\N\f\NVWWNV\N\AM

[PV (VPSPPI L1 ] 0| TR TN BT
i T A I I i .

60 I 60 dB 1 ' t
CF 2.495 75 GHz 1001 pts 102.0 kHz/ Span 1.02 MHz | | [cF2.6905 GHz - 1001 pts. 204.0 khHz/ Span 2.04 Wiz
ARG Mot 2 Result Summar None

Tx1 (Ref) 500000 kHz -17.78 dBm Txl (Ref) 1.000 Mz -18.50 dBm
Tx Total -17.78 dBm A 1830 dBm
Read Sigea) 00.062011
v WS =

08:54:26 07.06.2021

09:46:06 09.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A7 - 46 of 121



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 40MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 19.50 0B

Mode Auto Sweep saL RefLevel 5000 dim  Offset 19.80 d8 Mode Auto Sweep seL
Count 10100 Count 100/100
1 Spurious Emissions Tavg || Seurious Emissions
Limit Check
Line _SPURJGUS_LINE_ABS 02 12 SPURIOUS_LINE_ABS.0q2
30 SPURIOUS_LINE_ABS 002
20 20 dfs
10 10
s e gk
0 . AL AP A h I i P, el g AP W Jorg ¥ g A et i M0 an . o |
10 dBm 1 ‘ 1o
Br ‘L
| v Wit
- Ry
v ot
-40
50 .
2.65 Gz 10005 pts 145 MLl 2.795 GHz
475 Ghz 8004 pts MR/ 1536 || oo s
2 Result Summa: I
2.650 GHz 2.690 GHz 100,000 kHz 2.66500 GHz 3.77 dBm -26.23 dB
2475 GHz 2490 GHz 1.000 MHz 285519 GHz -23.62 dBm 0,62 8 2680 GHz 2691 GHz 1,000 Mtz 269001 GHz 16.52 dBm -6.52dB
2,490 Gz 2495 GHz 1.000 MHz 209485 GHz -21.99 dBm -8.99 dB 2691 GHz 2695 GHz 1.000 MHz 2.69130 GHz 20.37 dBm 10.37 dB
2495 Gtz 2.49 GHz 500,000 kitz 2.49598 GHz -23.06 dBm -10.06 dB 3695 Ghiz IT30GHe 11000 MH: 270738 GHz 2270 dBm 97048
2.496 Gl 2536 Ghz 100000 kHz 2.53011 GHz 2.01 dBm -25.59 dB 3790 cr 3705 orte 1000 M 273762 GHz 136,08 dBm 110848
T P
540

08:33:27 07.06.2021

07:57:41 07.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

T A7 -470f 121



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 40MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 19.80 B

Ref Level 40.00dBm  Offset 19.80 4B

08:54:06 07.06.2021

09:46:25 09.06.2021

Mode Sweep saL Mode Sweep Gt
Count 100/100 Count 100/100
30 30 dBrr — = -
20 B f o
10 “ 10 dbm
0 T 0 dBn
L‘ 10 dBmr
20 4B ke 1]
30 ’
- | i
| ‘ s
I R 1 | “
o WA —I T - ——H | Wbl |
" I WAL M earad i d Y oottt A memn it tond s | | |50
2.65 GHz. 10005 pts 14.5 MHz/ 2.795 GHz.
2475 Gz 8004 pts 1 MHz/ 2536 GHe | | P Result Sommas
2650 GHz 2,690 GHz 100.000 kHz 2,689 35 GHz 21.82 dBm -200.00 dB
2475 GHz 2,490 GHz 1.000 MHz 2.48909 GHz -26.85 dBm 2,690 GHz 2691 GHz 1.000 MHz 2.69001 GHz -200.00 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49379 GHz -13.67 dBm 2691 GHz 2,695 GHz 1.000 MHz 2.69113 GHz -200.00 dB
2.495 GHz 2,496 GHz 500.000 kHz 2.49599 GHz -9.97 dBm 2695 GHz 2.730 GHz 1.000 MHz 2.69590 GHz -200.00 dB
2.496 GHz 2536 GHz 100.000 kHz 2.496 65 GHz 21.90 dBm 2.730 GHz 2.795 GHz 1.000 MHz 2.79027 GHz -200.00 dB
—
08:05:20 07.06.2021 07:45:25 07.06.2021
o - =
RefLevel 37.40d8m  Offset 19.80dB » RBW 5kHz SGL RefLevel 37.30dBm  Offset 19.80 4B = RBW 10 kHz SGL
- Att 30dB & SWT 100 ms ® VBW 20 kHz Mode Sweep Count 100/100 = Att 30d8 & SWT  100ms ® VBW 30 kHz Mode Sweep. Count 100/100
1AR 1R Avg
30 30 dBn
20 20 dBo
10 0
0 0 dBar
10 dBs
-20 i
-30 dBr A ! !
AN e | .
Y VAR A l
b i b T R o e R
(PP Y FRMA ‘
E,,, T 60 dBmy T T !
CF 2.49575 GHz 1001 pts 102.0 kHz/ Span 1.02 MHz qzisgs GHz loﬁlg_u 204.0 kHz/ Sp-n 2.04 MHz
2 Result Summa None 2 Result Summar None I
Tx1 (Ref) 500.000 kHz -17.75 dBm Tx1 {Ref) 1.000 MHz -18.46 dBm
Tx Total -17.75 dBm Tx Total -18.46 dBm
I ooy 5 050

oS

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A7 - 48 0of 121



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 40MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 19,80 JB Miode Auto Sweep

6L
Caunt 100/100

RefLevel 40.00dBm  Offset 19.80 d8.

1 Spurious Emissions

Mode Auto Sweep

s6L
Count 100/100

Limit Ch
Line _SPUR|OUS_LINE_ABS_002 2 peme SPURIOUS_LINEABS_042
30 SPURIOUS_LINE_ABS 002
20dBm 20 dbi
10
o YL Ry s s A b oI s INA, ) gt tiny =t -,-‘l
10 i ‘ 10 di
A U As_o02 T i M
el M
30 ! *
Lottt P
-40
-50 N
2.65 GHz 10005 pts 14.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts .1 MHz/ 2.536 GHx 2 Reault Summa
2 Result Summar I
2650 GHz 2690 GHz 100.000 kHz 2.65173 GHz 3.88 dBm -26.12 dB

2475 GHz 2490 GHz 1.000 MHz 2.48878 GHz -25.09d8m 0.0 dB 2680 GHz 2691 GHz 1.000 itz 269001 GHz -18.05 dBm -8.05 dB

2490 GHz 2495 GHz 1.000 MHz 249392 GHz 22.61 dBm -9.61 dB 2631 GHe 2695 GHz 1.000 MHz 269196 GHz -20.57 dBm 10,57 d8

2495 Gtz 2496 Gtz 500.000 ke 249599 GHz -24.60 dBm -11.60 dB 2695 Ghiz 1730 Gz 1,000 MHz 268641 GHz -21.55 dBm -855d8

2496 Ghz 2536 Ghz 100.000 kHz 253235 GHz 3.78dBm -26.22 dB 2.730 GHz 2.795 GHz. 1.000 MHz 2.73028 GHz -34.42 dBm -9.42 dB

= B [

08:20:34 07.06.2021

07:57:03 07.06.2021

TEL : 886-3-327-3456
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 40MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 19.80 B Mode Sweep

Ref Level 40.00dBm  Offset 19,50 dB Mode Sweep SGL

sl
Count 100/100 Count 100/100
1 Spurious Emissions 1 Ava 1 Spurious Emissions 1 Avg
30
20 dBan f‘ 20 B 1
10 ‘ 10 dBen
0 - 0 dm l
‘ | 10 dB :
f f
20 dBr X d’
¢l h 30 dBa -
» ‘ - | i ot
did. . LU A | W I yi
kit L 1 : btz | WYY |
LY TN o N 1 | !
» el i VR U WL P S Ry Vgt Yo s v | | I %)
2.65 Ghz 70005 pts 145 MAz/ 2.795 GHz
2.475 GHz 8004 pts 1 MHz/ 2536GHz | | (3 Reselt Summa
2.650 GHz 2690 GHz 100.000 kHz 2.68935 GHz 22.41 dBm -200.00 dB
2475 GHz 2490 GHz 1.000 MHz 248963 GHz -26.54 dBm -200.00 dB 2690 GHz 2691 GHz 1.000 MHz 269001 GHz 0.04 dBm -200.00 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49471 GHz -15.76 dBm -200.00 dB 2691 GHz 2,695 GHz 1.000 MHz 2.69102 GHz -12.92 dBm -200.00 dB
2,495 GHz 2,496 GHz 500.000 kHz 2.49600 GHz -8.94 dBm -200.00 dB 2695 GHz 2.730 GHz 1.000 MHz 269723 GHz -27.18dBm -200.00 dB
2.496 GHz 2536 GHz 100.000 kHz 2.49667 GHz 21.99 dBm -200.00 dB 2.730 GHz 2795 GHz 1.000 MHz 2.73112 GHz -39.70 dBm -200.00 dB
ety R iy festy NN % vk

08:36:51 07.06.2021

07:44:17 07.06.2021

Channel power -13dBm > -17.17dBm (PASS)

Channel power -10dBm > -17.93dBm (PASS)

Reflevel 3740dBm  Offset 198008  RBW 5z saL Reflevel 3730 0Bm  Offset 193008 ® RBW 10Kz 6L
- Att 30 dB * SWT 100ms * VBW 20kHz Mode Sweep Count 100/100 - Att 30d8 & SWT 100ms ® VBW 30 kiz Mode Sweep Count 100/100
1ACR 1Rs 1ACIR 1Rm Avg
30 30 din
H ™
20 20 dBo
10 dBm 10
0By 0dBr
-10 1, dB
b,
20 -20 =
‘ TV /-/\"‘
il | 'v"N"’VNW e S e
o, AN n
40 MW -40
TS B WTRWNYY, 0\ gl g A A b )
Attt | P
60 60 dBv t t 1
\CF 2.49575 GHz 1001 pts 102.0 kHz/. Span 1.02 MHz | | |CF 2.690'5 GHz 1001 pts 204.0 kHz/ Span 2.04 MHz
2 Result Summar None 2 Result Summar None
Tl (Ref) 500.000 kHz -17.17 dBm Tx1 (Ref) 1,000 MHz 17.93 dBm
Txiotal “17.17d8m Tx Total -17.93 dBm
PR T
. ] o e Gooy oy

08:53:35 07.06.2021

09:46:46 09.06.2021
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SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 40MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40,00 dBm  Offset 19.80 0B Made Auto Sweep

RefLevel 40.00dBm  Offset 19.80 d8.

Mode Auto Sweep

s6L

Count 10100 Count 100/100
1 Spurious Emissions Tavg || Seurious Emissions
Limit Check
Line _SPUR|OUS_UINE_ABS_0g2 2 linE SPURIOUS_LINE_ABS_0q2
30 SPURIOUS_LINE_ABS 002
20 20 dfs
10 10
. b, oAb L TE. TR TR .
o f e A T ny 4 Y u—ur-.--v-v|
10 B ‘ [ o
A 'Mh'h
\ f o
i, W N
-50 Br
2.65 Gz 10005 pts 145 M/ 2.795 GHz
475 Ghz 8004 pts MR/ 1536 || oo s
2 Result Summa: I
2.650 GHz 2.690 GHz 100,000 kHz 2.65973 GHz 2.80 dBm -21.20 dB
2475 Ghz 2,450 GHz 1.000 MHz 248726 GHz -26.74 dBm 2680 GHz 2691 GHz 1000 Mz 2.69002 GHz -18.05 dBm -8.05 dB
2,490 Gz 2495 GHz 1.000 MHz 209499 GHz 22.13 dBm 2691 GHz 2695 GHz 1.000 MHz 2.69409 GHz -21.96 dBm -11.96 dB
2495 Gtz 249 Gtz 500,000 kitz 2.49600 GHz -25.54 dBm 2695 GHz 3730 GHe 1,000 MHz 2.66760 GHz 2191 dBm 59148
2496 GHz 2536 GHz 100.000 kiz U2 G EAELU: 2730 GHz 2795 Ghz 1.000 MHz 273050 GHz -36.22 dBm 112248

Ready

0B:37:46 07.06.2021

07:56:33 07.06.2021

[—]

)
= Toisem

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 40MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 19.80 B

Ref Level 40.00dBm  Offset 19.80 4B

Mode Sweep saL Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissions 1 Avg |1 Spurious Emissions 1 Avg
30 30 dr
20 dm f‘ =
10 | 10 e
0 0.de
|
10 daor + . J
i [l
20 dBe o 'm
W 30 t T
mf. Lt (AT i | | L | Ml : b
8 I\ Wiy TS ¥
- Ll Y I R | u.t-w LYY
L WA, Mo b an oAl W prafsn g U | |50
265 GHz 10005 pts 145 MRz/ 2.795 GHz
2475 GHz 8004 pts 1 MHz/ 2536602 || romen S
2650 GHz 2,690 GHz 100.000 kHz 268931 GHz 2247 dBm ~200.00 dB
2475 GHz 2490 GHz 1.000 MHz 2.48799 GHz -28.49 dBm 2,690 GHz 2691 GHz 1.000 MHz 2.69001 GHz -200.00 dB
2.490 GHz 2495 GHz 1.000 MHz 2.49497 GHz -16.16 dBm 2691 GHz 2695 GHz 1.000 MHz 2.69111 GHz -200.00 dB
2.495 Ghz 2,496 GHz 500.000 kHz 2.49598 GHz -10.92 dBm 2695 GHz 2730 Ghz 1,000 MHz 2.69581 GHz -200.00 dB
2.496 GHz 2536 GHz 100.000 kHz 2.49667 GHz 21.83 dBm 2.730 GHz 2.795 GHz 1.000 MHz 2.74613 GHz -200.00 df
Heaty P
@ “oraon
08:39:25 07.06.2021 07:40:25 07.06.2021
Reflevel 3740dBm  Offset 195008  RBW saL Reflevel 3730 0Bm  Offset 193008 ® RBW 10Kz 6L
- At 3008 % SWT 100ms ® VBW 20kHz Mode Sweep Count 100/100 | # Att 3048 ® SWT__100ms ® VBW 30kHz _Mode Sweep Count 100/100
1AGR 1Rm Ava
30 30 dBm——— T t - - o - - —~
H ™
2 20 dBme
10 dBm 10
0By 0dBr
10 10 dor
oy
20 20 e
oo S R W
30 dBen + Y T T e 30 dBa e R '
I it o
40 pechalet ) ™ W B
AN ("
O N W e b a WA o et
\ﬂwﬂw- Va1 W it
60 t 60 dBm T t
\CF 2.49575 GHz 1001 pts 102.0 kHz/ Span 1.02 MHz | [ |cF 26905 GHz 1001 pts 204.0 kHz/ Span 2.04 MHz
2 Result Summoar None 2 Result Summar None
Tx1 {Ref) 500.000 kHz -19.64 dBm Tx1 {Ref) 1.000 MHz -18.32 dBm
TxTotal -19.64 dBm Tx Total -18.32 dBm
ety DN & U0 ey Loty

08:53:07 07.06.2021

09:47:15 09.06.2021
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 40MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 19.50 0B

RefLevel 40.00dBm  Offset 19.80 d8.

Mode Auto Sweep

s6L

Made Auto Sweep. saL
Caunt 100/100 Count 100/100
ETa 7
Limit Check P
Line _SPURJGUS_LINE_ABS 02 : 12 SPURIOUS_LINE_ABS.0q2
30 SPURIOUS_LINE_ABS 002
20 20 dbi
10 10
i
o T a o) ¥ T R R Ll il AN A W""‘I
10 B - ‘ [ o
an | B
SRURIBUS (e aes ooz ‘. | M
Vo,
30 dBm 1 -d\ﬁl l " N
40
50 .
2.65 GHz 10005 pts 14.5 MHz/ 2.795 GHz
2.475 GHx 8004 pts 1 MHz/ 2.536 GHx [2 Result Summai
2 Result Summar I
2650 GHz 2690 GHz 100.000 kHz 2.664 24 GHz 2.46 dBm .54
2475 GHz 2490 GHz 1.000 MHz 245510 GHz -2842 dBm -3.42 d& 2680 GHz 2691 GHz 1,000 Mtz 269002 GHz -18.75 dBm -8.75dB
2490 Gt 2495 Ghir 1.000 Mz 2.49497 GHz -24.44 dBm -11.44 dB 2891 GHs 2695 GHs 1,000 M 268308 GHz 21,89 dBm 1189 dB
235 Gtz 2496 Gz 500,000 kitz 2.49598 GHz -27.24 dBm -14.24 dB 3695 Ghiz IT30GHe 11000 MH: 260876 GHz 2309 dBm 10,05 dB
2.496 Gl 2536 Ghz 100000 kHz 2.50131 GHz 1.88 dBm 2812 dB 3790 cr 3705 orte 1000 M 273028 GHz 3738 dBm 23848
ety DR o Voo =

08:38:13 07.06.2021

07:55:85 07.06.2021

TEL : 886-

3-327-3456
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1 A7-530f 121



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 40MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 19.80 B

Ref Level 40.00dBm  Offset 19.80 4B

ons200

Mode Sweep saL Mode sweep saL
Count 100/100 Count 100/100
30 30 dr
20 dm t 20
[t
10 10 e
o ‘ 0.de
| 10 dBar JL
20 4B ‘ ‘ t— ke
il M 3
30 Yy [ l |
lidritnamd Ll Hm J 'y | 1| fla l'L. \Jﬁ‘i b
& . [ e
7TV P Mk 1 il Wb
SN oo d VA Sy rtremtawrmandd i A A | |50
-50
265 GHz 10005 pts 145 MRz/ 2.795 GHz
2475 GHz 8004 pts 1 M2/ 2536602 || romen S
|
2650 GHz 2,690 GHz 100.000 kHz 2.68933 GHz 21.39 dBm ~200.00 dB
2475 GHz 2490 GHz 1.000 MHz 2.48968 GHz -26.29 dBm -200.00 dB 2690 GHz 2691 GHz 1,000 MHz 269001 GHz -1.99 dBm -200.00 d8
2.490 GHz 2495 GHz 1.000 MHz 2.49452 GHz -15.76 dBm -200.00 dB 2691 GHz 2695 GHz 1.000 MHz 269101 GHz -15.45 dBm -200.00 dB
2.495 GHz 2496 GHz 500,000 kHz 249599 GHz -8.77 dBm -200.00 d 2695 GHz 2730 GHz 1,000 MHz 269520 GHz -2837 dBm -200.00 dB
2.496 Ghz 2536 Ghz 100.000 kHz 249665 GHz 21.19 dBm -200.00 dB 2730 GHz 2795 GHz 1,000 MHz 2.73226 GHz -39.76 dBm -200.00 dB
T R ey N 0
08:40:20 07.06.2021 07:42:34 07.06.2021
Reflevel 3740dBm  Offset 198008  RBW 5z saL Reflevel 3730 0Bm  Offset 193008 ® RBW 10Kz 6L
- Att 3008 ® SWT__ 100ms ® VBW 20kHz _Mode Sweep Count 100/100 | * Att 30d8 @ SWT__100ms & VBW 30kHz _Mode Sweep Count 100/100
TACR ® 1ACIR 1Rm Avg
30 30 dBm— o » = = - - -
H ™
20 20 dBov
10 dBm 10
0By 0dBr
10
20
30 dBm y AR
MRV
- AAA ANWATY
PRSI R TOVLTL 1L WM A O
pw.ym‘ Utig ey
60 I 60 dBmy 1 T 1
\CF 2.49575 GHz 1001 pts 102.0 kHz/. Span 1.02 MHz | | |CF 2.6905 GHz 1001 pts 204.0 kHz/ Span 2.04 MHz
2 Result Summar None 2 Result Summar None
|
Tx1 (Ref) 500.000 kHz -17.30 dBm Tx1 (Ref) 1.000 MHz -18.05 dBm
TxTotal -17.30 dBm Tx Total -18.05 dBm
vy i i Gy

08:52:06 07.06.2021

09:55:18 09.06.2021
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e%FCC RADIO TEST REPORT Report No. : FG133040-02B

SPORTON LAB.

FR1 n41 / 40MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 19,80 dB Mode Auto Sweep saL RefLevel 40.00dBm  Offset 19.80 d8. Mode Auto Sweep seL
Count 100/100

Count 100/100

1 Spurious Emissions 1o || Seurious Emissions
P Limit Check

Limit ChecH
Line _SPUEJoUS. 850 s Line _SPURIOUS._LINE_ABS_0q2

30 SPORIGUS_UNE_ABS_002

20 20 dbi

i E“

’ [""‘-‘“'m“’“\w\fyvr-.u PP TP Pty s Jrosonl omren At P PR W a wﬂw\ﬂﬂmv«]

10 dBm —+ 10 dos T

' } } ‘ \
SRURIBUS_(NE_ ABs_0o: -N ] 1L ‘M
W. | \ h : e

-50
2.65 GHz 10005 pts 14.5 MHz/ 2.795 GHz
2475 GHx 8004 pts 1 Miiz/ 2336 Gt || B Resutt Summa:
2 Result Summas 1
2650 GHz 2690 GHz 100.000 kHz 2.65059 GHz 7.26 dBm 22.74 dB
2475 GHz 2490 GHz 1.000 Mz 248876 GHz -31.00 dBm -6.00 dB 2690 GHz 2691 GHz 1.000 Miz 269002 GHz -20.40 dBm -10.40 dB
2,490 GHx 2,495 GHz 1.000 MHz 2.49494 GHz -24.49 dBm -11.49 dB 2691 GHz 2,695 GHz 1.000 MHz 2.692 74 GHz -25.49 dBm -15.49 dB
2495 GHz 2496 GHz 500,000 kHz 2.49598 GHz -28.55 dBm -15.55 dB 2695 GHz I730GHz 1.000 MHz 2.69809 GHz -75.89 dBm -12.39 dB
2.496 GHz 2536 GHz 100000 kiz 2.50686 GHz 0.18 dBm e 2730 GHz 2795 Ghz 1.000 MHz 2.73398 GHz -39.39 dBm 1439 dB
sy DR o 00 ey DN S TR
08:40:47 07.06.2021 07:35:29 07.06.2021

TEL : 886-3-327-3456 Page Number 1 A7 -550f 121
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e%FCC RADIO TEST REPORT Report No. : FG133040-02B

SPORTON LAB.

FR1 n41 / 40MHz / CP OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge

Ref Level 4000 dBm  Offset 19.80 6B Made Auto Sweep saL RefLevel 40.00dBm  OMfset 19.80 dB. Mode Auto Sweep sl
Count 100/100

Count 100/100
T
Limit ChecY PSS Limmit Chec <
Line _SPURJOUS_LINE_ABS_0d2 Phss 2 g e SPURIOUS_LINE_ABS_0q2 PRsS
30 SPRIGUS_UNE_ABS_002
20 20 dbi
0 0
a T T kil P 4 oot il T |
il [ ——
T i
e
50 N
2.65 GHz 10005 pts 3.5 MHz/ 2.795 Gz
2.475 Gz 8004 pts. 1 MHz/ 2336 GHr || o aatt Summa;
2 Result Summa 1
2650 GHz 2,630 GHz 100.000 kHz 266242 GHz 2.17 dBm -27.83 dB
2475 GHz 2.490 GHz 1.000 MHz 248937 GHz -27.57 dBm -2.57 dB 2,690 GHz 2,691 GHz 1.000 MHz 2.65001 GHz -18.77 dBm 8.77dB
2490 GHz 2.495 GHz 1.000 Mitx 2.49481 GHz - 1. 2691 GHz 2695 GHz 1.000 MHz 2.69236 GHz -21.00 dBm -11.00 d8
2495 GHz 2496 GHz 500000 kHz 245599 GHz - -3 2695 GHz 2730 GHz 1.000 Mz 269728 GHz 2235 dBm 535d8
2.496 GHz 2.536 GHz 100,000 kHz 252426 GHz 1.73 dBm -28.27 dB 2730 GHe 2795 CHe. 1.000 MHz 273021 GHz 34,56 dBm 9556 dB
fey o Vs Resty = e
08:49:26 07.06.2021 07:58:23 07.06.2021

TEL : 886-3-327-3456 Page Number 1 A7 -560f 121
FAX . 886-3-328-4978



seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 50MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40,00 dBm  Offset 19.80 0B Made Auto Sweep

2 Result Summa

2475 GHz 2.490 GHz 1.000 MHz
2490 GHz 2495 GHz 1.000 MHz

2,495 GHz 2496 GHz 500,000 kHz
2496 GHz 2546 GHz 100.000 kHz

97 GHz
2.49495 GHz
2.49599 GHz
2.496 81 GHz

Ref Level 20.00dBm  Offset 19.80 dB Mode Sweep SGL
Count 100/100
1 Spurious Emissions 1Avg
Limit checd Fhss
Line _SPURJoUS_UNE_ABS o2 Phss
30 30 dbm
20 § 20
10 | 10 dm
0 04
|
10 dBim + + N 100
" Ii | 20 die
BR85S e s o2 W
T W 30 |
30 dBm . 4 ‘ Il|t | I r’
N TH "W W My | 4 I
{fiF] \ f f i
a0 Y T | M
Y U I ' {j\lf'w‘,l R T
50 M o L han \-MJL-‘-ML"‘ oSl 0 apr Ve Il
Teich: 2795 Gz
2.475 GHz 8004 pts. 1 MHz/ 2 Result Sommar

2640 Gz 2,690 Giz
2,690 GHz 2691GHz
2691 GHz 2,695 GHz
2695 Ghz 2.740 GHz
2.740 GHz 2795 GHz

05:09:24 07.06.2021

o

09:30:44 07.06.2021

Channel power -10dBm > -23.09dBm (PASS)

1ACIR

30 dBov

20 dBr

10

Reflevel 37.30dBm  Offset 19.80 B = RBW 10 kHz
- Att 3048 ® SWT 100 ms & VBW 30 kHz

SGL
Count 100/100
1Ren Avg

0 dBar

10 dBav

20
.

Y s
30 dBa ¥k

oo

40 dB———+

uhetig M)

60 dBmy 1
CF 2.6905 GHz

Span 2.04 MHz

2 Result Summar

Tx Total

Tx1 (Ref) 1.000 MHz

10:21:01 09.06.2021

TEL : 886-3-327-3456
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seamancas. FCC RADIO TEST REPORT Report No. : FG133040-02B

FR1 n41 / 50MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 19,80 dB Mode Auto Sweep saL RefLevel 40.00dBm  Offset 19.80 d8. Mode Auto Sweep seL

Caunt 100/100 Count 100/100
ETa 7
Limit Chec¥ P mit
Line _SPURJGUS_LINE_ABS 02 : 12 SPURIOUS_LINE_ABS.0q2
30 SPURIOUS_LINE_ABS 002
20 20 dfs
10 10
, -
0 i, oy . . g bl p i oty gty || | DB bt 1 gt
10 dBm ‘ e |
T ) M» A
‘ -"\w
-40
50 .
2.64 GHz 10005 pts 15.5 MHz/ 2.795 GHz
2.475 GHx 8004 pts 1 MHz/ 2.546 GHx [2 Result Summai
2Rkt Somy _——l
2.640 GHz 2.690 GHz 100,000 kHz 2.64763 GHz 3.99 dBm n
2475 Ghz 2,450 GHz 1.000 MHz 249003 GHz -25.19 dBm <0.19dB 2680 GHz 2691 GHz 1000 Mz 2.69008 GHz 2017 dBm 1017 dB
2490 Gt 2495 Ghir 1.000 Mz 2.49478 GHz 22.13 dBm -9.13 dB 2891 GHs 2695 GHs 1,000 M 269149 GHz 21,43 dBm 14348
2495 Ghr 2,496 GHz 500,000 kHz 249600 GHz -25.25 dBm -12.25dB 2695 GHz 2780 GHz 1.000 MHz 271253 GHz -22.87 dBm -0.87dB
2.496 GHz 2546 GHz 100000 kiz 2.50066 GHz 3.45 dBm Zeos 2.740 GHz 2.795 Ghz 1.000 MHz 2.74122 GHz -34.88 dBm
L =

05:10:16 07.06.2021 09:34:15 07,06.2021

TEL : 886-3-327-3456 Page Number 1 A7-580f 121
FAX . 886-3-328-4978





